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1. Generic Name :

Acetylcysteine Injection BP 20%

2. Qualitative and Quantitative Composition :
Each ml contains:

Acetylcysteine 1P 200mg

Water for Injections IP qs.

3. Pharmaceutical form :

Infusion concentrate

4. Clinical Particulars :

4.1 Therapeutic indications :
N-acetylcysteine is indicated for the treatment of paracetamol overdose in patients:

- who present within ling joir f 150mg/L at at1
00mg/kg or i i have one of b [ 150mg/L at 4hand 20mg/L at 15h (see nomogram below) or
paracetamol wi i four abovea 150mg/L at 4h and 20mg/L at 151 (see nomogram below) or\
doubtover of
who present more than 15 an overd iver biochemistry (INR >1.3 and/or ALT> 150) o

200mgkg o 10 (whichevers less) over a single 24 hour period or 150mg/kg of g (whicheveris less) per 24 hourperiod for atleast 48 hours

Plasma Paracetamol nomogram

Dose and method of administration

infusion preferably id. Sodi 9 isnotsuitable. jority with However m
Patients who have taken very g, 509 of ith anticholinergi , or have tak i b the end of be
INRis1.30r i
Dose in Adults
Acetylcysteine Znﬂmg/mL Injection is |Mused in three intravenous infusions containing different doses. This will give a total dose of 300 milligrams/kg of acetylcysteine infused over 21 hours.
INITIAL INFUSION: 200mL of 5% 60 minutes. SECC 0f 5% gl the next4 hours.
THIRD INFUSION: il in1000mL of 5 the next 16 hours. i i i 110kg for
Regimen Dose 1 Dose 2 Dose 3
Fluid 200mL 5% glucose or 500mL 5% glucose or 1000mL 5% glucose or
sodium chloride 0.9% sodium chloride 0.9% sodium chloride 0.9%
Duration 60 minutes 4 hours 16 hours
of
Infusion
Medicine | 150mgkg N: 50mg kg N- 100mg kg N
Dose
Patient | Dose | Ampoule | Infusion | Dose | Ampoule [ Infusion | Dose | Ampoule [ Infusion
weight! volume? | rate volume® | rate volume? | rate
ke mg mL mLh | mg | mL mLh | mg mL mL/h
40-49 6750 34 234 2250 12 128 4500 23 64
50-59 8250 42 242 2750 14 129 5500 28 64
60-69 9750 49 249 3250 17 129 6500 33 65
70-79 11250 57 257 3750 19 130 7500 38 65
80-89 12750 64 264 4250 22 131 8500 43 65
90-99 | 14250 72 272 | 4750 24 131 9500 48 66
100-109 | 15750 9 279 5250 27 132 10500 53 66
>110 16500 83 283 5500 28 132 11000 55 66
' theband
i ted with adults; however the quantity of intravenous fluid used must be modified age and weight 3 treatment
consecutive intravenous: miuslons INITIAL INFUSION: Aninitial dose of 50mg/mL solution at arate of 3mL/kg/h. SECUND \NFUSION i hours. Given as a6.25mg/mL solution at arate of 2mL/kg/h
THIRD INFUSION: the next 16 hours. Given as a 6.25mg/mL 1mUkg/h, i i
Prepar; of the solution
Initial infusion: To prepare a 50mg/mL solution, dilute each 10mL ampoule of acely\cysleme (ZDOmg/mL) with 30mL glucose 5% or sodium chioride 0.9% to a total volume of ADmL Second infusion: To prepare a 6. 25mg/mL solution, dilute each 10mL ampoule of acetylcysteine
(200mg/mL) with 310mL gl 5 9%togivea 5mg/mL solution, dilute each mmLampnu\em (200mg/mL) with 310mL gl 9% to give a total volume of 320mL.
Thirdinfusion. To prepare a6.25mg/mL solution, dilute each 10mL ampoule of ine (200mg/mL) with 310mL glucose 5% Y 320mL.
en Dose T Dose2 Dose 3
Medicine dose | 150mgke Somg/ke N- T00mg/kg ¥
Duration of Thour Fhours T6hours
infusion
Infusion SomgimL. 625mgimL. 625meimL.
concentration
Smlkgh ImLkgh Tmlkgh
infusion
Patient weight | Dose | Rateof | Towl | Dose | Ratcof | Towl | Dose | Ratcof | Toul
infusion | infusion infusion | infusion infusion | infusion
volume volume volume
ke me [ wlh | mL | me | ol L | me | mlh | m
i 150 S0 100
300 100 200
450 150 300
00 [ 1 1 200 0
750 | 1 1 250 |1 500
90 |1 i 30 [ 12 00
1050 |1 2 [ 350 | 14 700 T
3 1200 0 o | 80 | § 128
9 1350 ) 900 [ 9 143
018 [ 1875 05 00 [ 1250 | 13| 208
1519 | 26025 575 10 [ 1750 | 18 | 88
2026 [ 375 1125 180 [ 2250 | 25 | 368
3529 | 415 1375 220 | 2750 [ 28 | a8
3034 | 4875 | o8 98 | 1625 | 65 | 200 | 3250 33 | 5%
3539 | seas | 103 | 13 | 87| 75 | 300 | 3150 38 | 608
Forexample for ighing 12kg, 38mL of solution i ion 1,100mL for and 200mL for 3.Dose 1isinfused at 38mL/h over 60 mins, dose 2 25mL/h and d at13ml/h. ing i ible wi and
some metals, particularly, iron, copper: 200mg/mL Inj i il il and plastic.

Contraindications

‘There are no contraindications to the treatment of paracetamol overdose with acetylcysteine.

Special warnings and precautions for use

Management of Paracetamol Overdose

It should be noled that, after an mgeslmn ofa polerma\ly fatal dose of pavace\amul the paﬂem may appear relatively well initially and may even continue normal activities Yov aday or two before the onset of hepatic failure. Hepatic damage is more likely lo occur with a lower dusaqe of

rympnorﬂe ic alcohol ingestion 1eg |samaz|d rifampicin, phenytoin, primidone, Ipr Patients may
ingestion. if in10to 1
i i jith 15 grams. Pati ting Withir
Give activated charcoal (1 - 2 grams/kg) if itis within 1 hour of i i ious state Inthe event of ful after 1 hour of ingestion. levels should
be obtained no earlier than 4 hours after ingestion of the p .G to this time are not reliable for of plasmaiver and bilirubin levels, and lation studies,

s00n as possible after admission. Blood urea, electrolytes, glucose and blood gases should be obtained. The aboratory measurements are used to monitor hepatic and renal 'uncmn and electrolyte balance. An ECG should also be performed. Do not delay acetylcysteine therapy while
awaiting the results of plasma assays. Once the results become available, ireatment may below Donot therapy i the inital the
reference line.

Patients Presenting More Than 15 Hours after Ingestion

Plasma paracetamol, bilirubin, AST, ALT levels and INR should be determined urgently. Patients with INR> 1.3 and/or ALT> Further advi be sought

Anaphylactoid reactions

ith particularly with the ini The patient should be carefully observed durmg tms period for signs of an anaphylactoid reaction. Nausea, vomiting, flushing, skin rash, pruritus and urticaria are the most common

features, but angioedema, i Invery fatal. There i patients with a history of atopy
Most iporally tive care,
restarting atalowerinfusion rate. O control, i infusi 4hours, followed by the final 16 hourinfusion 16hours)
pati an i i withan|) ing 15 mir i
Coagulation
Chang bs d leadi intime, but most leading to a lime (INR). Anisolated ime upto 1.3 atthe end of a21 hour
ity does not require further treatment
Fluid and electrolytes
, those who the risk of y y 42)
Each 10mL ampoule of i ins 322.6mg sodium. i i

Use in Renal/Hepatic Impaired Patients

Caution should be taken when administering acetylcysteine in patients with hepatic or renal failure, since there is little data relating to the effects of acetylcysteine in impaired renal and/or hepatic function. The decision to administer should be passed on a risk/benefit assessment
for the individual subject.

In the presence of hepatic failure due to paracetamol overdose the degree of existing liver damage and the possible risk associated with the administration of acetylcysteine should be considered.

Effects on Laboratory Tests

Acetylcysteing may cause a false-positive reaction with reagent dipstick tests for urinary ketones.

Interaction with other medicines and other forms of interaction

There are no known interactions.

Fertility, pregnancy and lactation

Fertility

There was evidence of effects on fertilty in male rats given Acetylcysteine at doses up to 60% of the maximum clinical dose, on a body surface area basis. No effects were observed at doses 15% the maximum clinical dose, on a body surface area basis (see section 5.3).
Pregnancy

Category B2
tdosesupto 1. , on abody sur 3 women but
Lactation
inrat i i lactation at 60% of nabody sur Itis notknown whether
Effects on ability to drive and use machinery
i incelti impair the patients abilit i inthe abilityto
Undesirable effects
especially in totreat may resultin nausea,
Anaphylactoid reactions have been reported following intravenous administration of acetylcysteine. Bronchospasm may occur in conjunction with a generalized anaphylannc reaction. Other symptoms include alrway ohslrunlmn (bmnchospasm) angioedema, dyspnoea, hypotension,
shock, tachycardia, urticaria, and injection site reaction (including rash). These reactions occur most commonly either during, or at the end of the period of i , and may in fact be dt ats tions usually occur following the loading

dose, careful monitoring s recommended

‘There have been rare instances of death.

The following adverse effects have been reported:

Blood and lymphatic system disorders: Thrombocytopenia Immune system disorders: Anaphylactoid reaction Metabolism and nutrition disorders: Acidosis

Psychiatric disorders: Anxiety

Eye disorders: Blurred vision, eye pain

Cardiac disorders: Cyanosis, tachycardia, bradycardia, cardiac arrest, etrasystoles

Vascular disorders: Flushing, hypotension, hypertension, vasodilation

Respiratory, thoracic and mediastinal disorders: Dyspnoea, respiratory arrest, bronchospasm, coughing, stridor
Gastrointestinal disorders: Vomiting, nausea

Skin and subcutaneous tissue disorders: Angioedema, urticaria, rash (erythematous and maculopapular), sweating, oedema periorbital

Musculoskeletal and connective tissue disorders: Arthralgia

General disorders and administration site conditions: Malaise, rigors, injection site reaction, chest pain, facial pain, face oedema

Investigations: Raised temperature, changes in prothrombin time (INR) (usually increased).

Hypokalaemia and ECG changes have been noted in patients with paracetamol poisoning irrespective of the treatment given. Monitoring of plasma potassium concentration is therefore recommended.
Reporting of suspected adverse reactions

Repor tant. It the:
Overdose

Symptoms

Symptoms following overdose with acetylcysteine have been similar to those of anaphylactoid reactions noted under Undesirable Effects (see section 4.8) but they may be more severe. Hypotension appears to be especially prominent. There is also a theoretical risk of hepatic
encephalopathy.

Treatment

There is no specific treatment. General supportive measures should be carried out. It has been suggested that generalised reactions to acetylcysteine can be treated with intravenous injection of an antihistamine, and infusion of acetylcysteine should be temporarily stopped but can be
restarted ata slower rate without further reaction.

For advice on the management of overdose please contact the National Poisons Centre on 0800 POISON (0800 764766).Nervous system disorders: Syncope, generalized seizure

5. PHANMACULOGICAL PROPERTIES

ne. tany

roperties P ic group: Antidotes, ATC Code: VO3AB23 Mechanism of action Paracetamol is metabolised in the liver, mainly by conjugation with glucuronide and sulphate. It is also metabolised by cytochrome P450 to form a reactive, potentially toxic
melahnh(e This metabohte |s normally detoxmed by conjugation wwm hepatic glutathione, to form non- toxic denvaﬂves In paracetamol nverdnsage the glucuronide and sulphate comugauon pathways are samrated 50 that more of the mxlc melabnme is (armed As hepatic glu(alhmne
, leading to liver dryl (SH donor, and may protect the liver by hi Is, or by actin
substrate mrcnmugauon it d tht metabolite.

Pharmacokinetic properties

Acetylcysteine is the N-acetyl derivative of the naturally occurring amino acid, L-cysteine, and is deacetylated in the liver to cysteine, or oxidised to other metabolites such as N- acetylcystine or N,N-diacetylcystine. The parent compound and metabolites may be present in the
plasma either free or protein bound. Renal clearance accounts for about 30% of total body clearance. Following intravenous administration, mean terminal half lives have been calculated to be 1.95 and 5.58 hours respectively for reduced and total acetylcysteine.

Preclinical safety data

Genotoxicity
No evidence of mutagenicity was obtained in limited gene mutation assays with The potential for ine o cause «damage has not been investigated.
Carcinogenicity
C: been pe Inrats, reported following 60%of , onabody
Reproductive and developmental toxicity
ity i f , onabody 15 ly

7.Pharmaceutical Particualrs

List of excipient

Sodium hydroxide (for pH adjustment) Disodium edetate Water for injections.
Incompatibilities

No data available.

Shelf life

18 months

Once diluted according to directions (see section 4.2), start using within 3 hours.
Special precautions for storage

Store at a temperature not exceeding 25°C, Protect from light.

Nature and contents of container

5ml Type | clear glass ampoules, in packs of 5 ampoules.

Special precautions for disposal

Any unused medicine or waste material should be disposed of in accordance with local requirements.
7. MEDICINE SCHEDULE

Prescription Medicine.

8. SPONSOR

1. DATE OF FIRST APPROVAL

01/01/2024

Marketed by:

windlas

Windlas Biotech Limited

(A WHO GMP Certified Company)

40/1, Mohabewala Industrial Area,
Dehradun-248110, Uttarakhand

Manufactured by:

Protech Telelinks

(A WHO-GMP Certified Co.)

Mauza Ogli, Suketi Road, Kala Amb,
District Sirmour (H.P) 173030 INDIA.
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